saronas. FCC RF Test Report

Report No. : FR511612A

. . Temperature : 22~24°C
Test Engineer : |Yuki Tang : =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-02-22
100 Level {(dBuV) (2
80.0
80.0
70.0
60.0 | FCC 15C_QP
50.0 FCC 15C_AVG
20.0
10.0
%015 0.5 1 2 5 10 20 30
Frequency {(MHz)
Site : C002-57
Condition : FCC 15C_QP LTSN_2025-N NEUTRAL
Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dBuv dB dB
1 8.15 33.89 -22.65 55.74 13.38 9.68 18.19 Average
2 * @.15 45.59 -28.15 B5.74 25.88 9.68 1@.19 QP
3 @.18 25.19 -29.89 54.28 5.28 9.81 18.18 Average
4 8.18 38.49 -25.79 B4.28 18.58 9.81 1@.18 QP
5 @8.28 23.58 -27.14 58.72 3.68 9.78 1@.28 Average
[ 8.28 35.78 -24.94 ©8.72 15.88 9.78 1le.:28 QP
7 8.49 24.88 -22.14 46.14 3.78 18.86 1@.24 Average
a8 @.49 35.48 -28.74 56.14 15.18 1e.86 1@.24 QP
9 8.62 22.58 -23.58 460.80 2.68 9.866 18.24 Average
1@ 8.62 33.28 -22.88 56.88 13.38 9.66 1@8.24 QP
11 8.84 26.18 -23.82 G5@.ea 6.38 9.68 1@.28 Average
12 g.64 32.88 -27.32 o0@.8@ 12.88 9.68 1l@.28 QP
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
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srarronas. FCC RF Test Report

Report No. : FR511612A

Appendix C Radiated Spurious Emission Test Data

Relative Humidity :  48~49%
Test Engineer : ZhangXu
Temperature : 24°C-25C
Radiated Spurious Emission Test Modes
Mode (E,B\,,a,ﬂf) Antenna Modulation Channel Frequency gg:: RU | Remark
Mode 1 2400-2483.5 0 Bluetooth BR_GFSK 00 2402 1DH5 - -
Mode 2 2400-2483.5 0 Bluetooth BR_GFSK 39 2441 1DH5 - -
Mode 3 2400-2483.5 0 Bluetooth BR_GFSK 78 2480 1DH5 - -
Mode 4 2400-2483.5 1 Bluetooth BR_GFSK 00 2402 1DH5 - -
Mode 5 2400-2483.5 1 Bluetooth BR_GFSK 39 2441 1DH5 - -
Mode 6 2400-2483.5 1 Bluetooth BR_GFSK 78 2480 1DH5 - -
Mode 7 2400-2483.5 0 Bluetooth BR_GFSK 39 2441 1DH5 - LF
Summary of each worse mode
Mode Modulation ‘ Ch. ‘ (II:\/rlquz) ‘ (dlé?(/ellm) (dII;LrT\];;m) M(?jrg)m Pol. Z?/Zk Result Remark
1 Bluetooth BR_GFSK | 00 @ 2389.49 49.86 74.00 -24.14 \% PEAK | Pass | Band Edge
1 Bluetooth BR_GFSK | 00 @ 4804.00 42.63 74.00 -31.37 H Peak | Pass Harmonic
2 Bluetooth BR_GFSK | 39 - - - - - - - Band Edge
2 Bluetooth BR_GFSK | 39 | 7323.00 44.13 74.00 -29.87 \Y Peak | Pass Harmonic
3 Bluetooth BR_GFSK | 78 | 2486.73 44.01 74.00 -29.99 H PEAK | Pass | Band Edge
3 Bluetooth BR_GFSK = 78 | 7440.00 44.09 74.00 -29.91 H Peak @ Pass Harmonic
4 Bluetooth BR_GFSK = 00 | 2389.70 48.59 74.00 -25.41 \% PEAK | Pass | Band Edge
4 Bluetooth BR_GFSK = 00 @ 4804.00 43.48 74.00 -30.52 H Peak | Pass | Harmonic
5 Bluetooth BR_GFSK | 39 - - - - - - - Band Edge
5 Bluetooth BR_GFSK = 39 | 7323.00 44.42 74.00 -29.58 H Peak @ Pass Harmonic
6 Bluetooth BR_GFSK = 78 | 2496.81 44.40 74.00 -29.60 \% PEAK | Pass | Band Edge
6 Bluetooth BR_GFSK = 78 | 7440.00 45.19 74.00 -28.81 H Peak @ Pass Harmonic
7 Bluetooth BR_GFSK = 00 30.97 29.84 40.00 -10.16 \Y Peak | Pass LF
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searran cas. FCC RF Test Report Report No. : FR511612A

Pol. Horizontal Fundamental
. Leel i) Date: 202-03-04 . Lol #alin) Date: 2025-03-04
1225 1225
s i w5
H PEAK_T4
00 J \ 00
525 1 f 525
o " " . " dh vt ottt iy vy
Peak B0 T et
115 115
il i 352, 11, 1, 5 oo 1400 1800. 2200. 2600. 3000
Frequency (M) Frequency (WH)
Linit Margin Read  Ant Cable Preanp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Renark
Wpdm B g bR B B @ dg Wi dBe B0 bR B B @ dg
1 2389.70 47.41 74.00 -26.59 45.41 30.78 5.6 3414 348 250 PEAK 1 2802.00 93.19 ----- --eem- 9118 30.78 5.7 M4 M3 20 PEX
7 238970 22.62 4.00 -31.38 20.62 30.78 5.6 3414 348 250 AVERAGE 7 200200 68.49 ------ ------ 66.39 30.78 5.37 3414 348 25 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C20f C16
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sromoncas. FCC RF Test Report

Report No. : FR511612A

Pol. Vertical Fundamental
. Leel i) Date: 202-03-04 . Lol #alin) Date: 2025-03-04
1225 1225
s i w5
H PEAK_T4
00 00
525 1 } \ 525
i el
. i bl
b il " ity i "
Peak B0 P M
115 115
il . 11, 1. 5 oo 1400 1800. 2200. 2600. 3000
Frequency (1) Frequency (WH)
Linit Margin Read  Ant Cable Preanp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Renark
Wpdm B g bR B B @ dg Wi dBe B0 bR B B @ dg
1 2389.49 49.80 74.00 -24.14 47.86 30.78 536 3414 142 169 PEAK 1 2402.00 9.2 ----nn -veeme 91.20 30.78 537 M4 142 169 PEX
7238949 25.07 34.00 -18.93 23.07 30.78 5.6 3414 142 169 AVERAGE 7 200200 68.42 ----- -eeee- 66.41 30.78 5.37 3414 142 169 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C30f C16
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searran cas. FCC RF Test Report Report No. : FR511612A

Pol. Horizontal Vertical
. Lol Vi) Date: 20250304 Lol (Bubi) Date: 20250304
1225 1225
1080 105,
L1& L&
PEAK 74 PEAK 74
100 100
s AVG_54 VG 54
Peak ,(\W“j [ e W PP y T ————eL TS
"!'E'I",I kY
Avg
115 fr
3000 1600, 12200, 16800. 1400, 26000 3000 7600 12200, 16800 1400, 26000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dfn B B G Bn B B deg Mo dfn B/ 0B W B B @B a deg
1 4804.00 42.63 74.00 -31.37 614 3639 894 G484 - - Peak 1 4804.00 41.73 74.00 -32.27 61.M4 36.39 B8.94 64.84 - - Peak
1 4804.00 17.84 54.00 -36.16 37.35 36.39 B8.94 o484 - --- Average 1 4804.00 16,94 54.00 -37.06 36.45 36.39 8.9 6484 - -~ Average
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sromoncas. FCC RF Test Report

Report No. : FR511612A

Pol. Horizontal Vertical
Date: 20250304 Date: 20250304
1 _wLmI (dBuVim) 1 _wLeveI (dBuVIm)
1225 1225
1050 1050
875 875
PEAK_T4 PEAK_74
700 700 !
VG 54 AVG_54
51'" 1 51'" 1 : P
ol A e o, " W i ohy
Peak —_ I e
350 30
Avg 113 115
3000 6000. 9000 12000, 15000, 18000 3000 6000. 9000. 12000, 15000, 18000
Frequency (WHz) Frequency (1THz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m  dB BV dB/m  dB B deg Mz dBuV/m dBu/m  dB dBwV dB/m B B o deg
1 4882.00 42.92 74.00 -31.08 62.53 36.51 8.70 64.82 === Peak 1 4882.00 42.65 74.00 -31.35 62.26 36.51 8.70 64.82 ---  --- Peak
2 488200 18.13 54.00 -35.B7 37.74 36.51 B.70 64.82 --- Average 1 48800 17.86 54.00 -36.14 37.47 3651 8.70 6482 -~ --- Average
3 73B.00 43.20 74.60 -30.80 61.14 36.88 10.18 65.00 --- Peak 3 7323.00 44,13 74.00 -29.87 62.07 36.88 10.18 65.08 - --- Peak
4 T735.00 18.41 54.80 -35.59 36.35 36.88 10.18 65.00 --- hverage 4 T7353.00 19.34 54.00 -34.66 37.28 36.88 10.18 65.08 ---  --- Average
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sromoncas. FCC RF Test Report

Report No. : FR511612A

Pol. Horizontal Fundamental
. Leel i) Date: 202-03-04 . Lol #alin) Date: 2025-03-04
1225 1225
1Y 1Y 1
813 ﬂ 813
/ \ PEAK_BE 14 PEAK_T4
00 00
1
Peak - “ asirtiiebol” e - o
115 115
U U528 UB46 Ui64 U2 50 oo 1400 1800. 2600. 3000
Frequency (1Hz) Frequency (WH)
Linit Margin Read  Ant Cable Preanp APos  TPos Linit Margin Read Ant Cable Preamp APos  TPos
Freq Llevel Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Renark
Wpdm B g bR B B @ dg Wi dBe B0 bR B B @ dg
1 2486.73 44.01 74.00 -29.99 41.86 30.80 5.46 3411 263 37 PEAK 1 2480.00 96,59 ------ ------ 94.44 30.80 5.6 M1 263 23T PEM
1 486,73 19.22 34.00 -34.78 17.07 30.80 5.46 3411 263 237 AVERAGE 1 2480.00 71,80 ------ ------ 69.65 30.80 5.6 3411 263 237 AVERAGE

Sporton International Inc.(Kunshan)
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sromoncas. FCC RF Test Report

Report No. : FR511612A

Pol. Vertical Fundamental
. Leel i) Date: 202-03-04 . Lol #alin) Date: 2025-03-04
1225 1225
1Y 1Y 1
813 ﬂ 813
! \ PEAK_BE 14 PEAK_T4
00 00
1
) W, m ) "
Peak - - bbb .Mm-br
115 115
U U528 UB46 Ui64 U2 50 oo 1400 1800. 2600. 3000
Frequency (1Hz) Frequency (WH)
Linit Margin Read  Ant Cable Preanp APos  TPos Linit Margin Read Ant Cable Preamp APos  TPos
Freq Llevel Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Renark
Wpdm B g bR B B @ dg Wi dBe B0 bR B B @ dg
1 249109 43.50 74.00 -30.50 4133 30.80 5.47 3410 400 197 PEAK 1 280.00 96.87 ------ ------ 94.72 30.80 5.6 3411 400 197 PEAK
1249109 1871 34.00 -33.29 16.34 30.80 5.47 3410 400 197 AVERAGE 1 2480.00 72,08 ------ ----e- 69.93 30.80 5.6 3411 400 197 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C7 of C16
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sromoncas. FCC RF Test Report

Report No. : FR511612A

Pol. Horizontal Vertical
Date: 20250304 Date: 20250304
1 _wLmI (dBuVim) 1 %‘Lml (dBuVIm)
1225 1225
1050 1050
875 875
PEAK_T4 PEAK_74
700 700 !
VG 54 AVG_54
528 1 , %9 1 TP NV BTy RNV P
o gyt ol i i
Peak WMW Pk ¥ [ gy s e
350 30
Avg 113 115
3000 6000. 9000 12000, 15000, 18000 3000 6000. 9000. 12000, 15000, 18000
Frequency (WHz) Frequency (1THz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m  dB BV dB/m  dB B deg Mz dBuV/m dBu/m  dB dBwV dB/m B B o deg
1 4960.00 £3.50 74.00 -30.50 63.21 36.64 B.46 64.81 -~ --- Peak 1 4960.00 43.80 74.00 -30.20 63.51 36.64 B.46 64.B1 --- - Peak
2 4960.00 18.71 54.00 -35.29 38.42 36.64 6.46 64.81 - --- Average 1 4960.00 19.01 54.00 -34.99 38.72 36.64 8.6 64.81 ---  --- Average
3 7440.00 54,09 74.00 -29.91 62.13 36,76 10.17 6497 - --- Peak 3 740.00 545 74.00 -30.55 6149 36,76 10.17 6497 - --- Peak
4 7440.00 19.30 54.00 -34.70 37.34 36.76 10.17 64.97 - --- Average 4 7440.00 18.66 54.00 -35.34 36.70 36.76 10.17 64.97 ---  --- Average
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searran cas. FCC RF Test Report Report No. : FR511612A

Pol. Horizontal Fundamental
. Leel i) Date: 202-03-04 . Lol #alin) Date: 2025-03-04
1225 1225
813 813
ﬂ PEAK_T4
00 f ‘ 00
5 it 5
Peak “l iy ") " Hhuih “l ) . " i Pt s
115 115
il i 352, 11, 1Y, 5 oo 1400 1800. 2200. 2600. 3000
Frequency (M) Frequency (WH)
Linit Margin Read  Ant Cable Preanp APos  TPos Linit Margin Read Ant Cable Preamp APos  TPos
Freq Llevel Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Renark
Wpdm B g bR B B @ dg Wi dBe B0 bR B B @ dg
1 D389.70 4.72 74.00 -26.28 45,72 30.78 5.36 4.4 35 69 PEAK 1 2000 87.41 === ------ 85.40 30.78 537 M4 35 69 PEN
1 138970 2.9 4.00-31.07 2093 30.78 536 3414 315 69 AVERAGE 1 20200 62,62 ------ --e-e- 60.61 30.78 537 .18 315 69 AVERAGE
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sromoncas. FCC RF Test Report

Report No. : FR511612A

Pol. Vertical Fundamental
. Leel i) Date: 202-03-04 . Lol #alin) Date: 2025-03-04
1225 1225
813 813
ﬂ PEAK_T4
00 } \ 00
525 1 25
Peak B gy gonen
115 115
il . 11, 1, 5 oo 1400 1800. 2200. 2600. 3000
Frequency (M) Frequency (iH)
Linit Margin Read  Ant Cable Preanp APos  TPos Linit Margin Read Ant Cable Preamp APos  TPos
Freq Llevel Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Renark
Wpdm B g bR B B @ dg Wi dBe B0 bR B B @ dg
1 2389.70 48.59 74.00 -15.41 46,59 30.78 5.6 3414 100 304 PEAK 1 200200 79.43 ----n -eeen 7.4 30.78 537 404 100 304 PEA
7 2389.70 23.80 34.00 -30.20 21.80 30.78 5.6 34.14 100 304 AVERAGE 7 20200 54,66 ------ - 52,65 30.78 537 3414 100 304 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C10 of C16
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searran cas. FCC RF Test Report Report No. : FR511612A

Pol. Horizontal Vertical
. Lol Vi) Date: 20250304 Lol (Bubi) Date: 20250304
1225 1225
1050 105
75 075
PEAK 74 PEAK 74
100 101
s VG54 VG54
Peak M YR B T L e ey 1 Pt Pt B A i o™t e
"!'E'I",I kY
Avg
115 fr
3000 7600, 12200, 16800, 2400, 26000 3000 7600, 12200, 18800, 2400, 26000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dfn B B G Bn B B deg Mo dfn B/ 0B W B B @B a deg
1 4804.00 $3.48 74.00 -30.52 62.99 36.39 B8.94 64.84 --- - Peak 1 4804.00 42.95 74.80 -31.05 62.46 36.39 B.94 6484 - == Peak
1 4804.00 18.69 54.00 -35.31 38.20 36.39 8.94 o484 - --- Average 1 4804.00 18.16 54.00 -35.84 37.67 36.39 B8.94 6484 - --- Average
Sporton International Inc.(Kunshan) Page Number : C11 of C16
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sromoncas. FCC RF Test Report

Report No. : FR511612A

Pol. Horizontal Vertical
Date: 20250304 Date: 20250304
1 4ﬂLt!veI (dBuVim) 1 44}Lml (dBuVim)
1225 1225
1084 1050
875 875
PEAK 74 PEAK 74
700 00 !
VG54 G _54
%5 b Y| %9 W ot N bl
(R " bl i i AR X LIRT AN T 4 i
Peak - | st
30 30
Avg 113 115
000 6000. 9000. 12000, 15000. 18000 o0 f000. 9000. 12000, 15000, 18000
Frequency (HHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m  dB BV dB/m  dB B deg Mz dBuV/m dBu/m  dB dBwV dB/m B B o deg
1 4882.00 42.23 74.00 -31.77 61.84 36.51 8.70 64.82 --- Peak 1 4882.00 42.85 74.00 -3.15 62.46 36.51 B8.70 64.82 .-~ --- Pesk
2 4882.00 17.44 54,00 -36.56 37.05 36.51 6.7 64.82 - Average 1 4882.00 18.06 54.00 -35.94 37.67 36.51 £.70 64.82 -- - Average
3 73500 4442 74.00 -29.58 62.36 36.88 10.18 65.00 -- Peak 3 73500 4426 74.00 -29.74 62.20 36.88 10.18 65.00 - -- Peak
4 733.00 19.63 54.00 -34.37 37.57 36.88 10.18 65.00 - hverage 4 T733.00 19.47 54.00 -34.53 37.41 36.88 10.18 65.08 - - hverage
Sporton International Inc.(Kunshan) Page Number : C12 of C16
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Pol. Horizontal Fundamental
. Leel i) . Lol #alin) D 15134
1225 1225
1050 1050 1
75 15
00 100
Peak g " - e T P ———
115 115
Ui U528 U645 U764 1000 1400. 1800. 200 2500,
Frequency (k) Frequency (HH)
Linit Margin Read  Ant Cable Preanp Linit Margin Read Ant Cable Preamp APos  TPos
Freq Llevel Line (d8) Level Factor Loss Factor Freq Llevel Line (dB) Level Factor Loss Factor Renark
Wi Bl dfn b Bl B B o de Wi B dalfn b B B B o deg
1 M7 B.78 7400 -30.30 4155 .80 5.4 %11 1 28000 98.50 --eo -oeees 9.3 3060 5.46 M1 2 28 PEAC
1 MELT 1891 54.00-%5.09 16.76 30.80 5.46 .11 2 MO TRIL e e TL56 3060 5.46 M1 23 28 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C13 of C16
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Pol. Vertical Fundamental
. Leel i) . Lol #alin) D 15134
1225 1225
[N 1Y 1
75 75
PEAK 74,
100 100
525 25
Amik A " Wy Ly N - i S |
Peak - i il
115 115
un U528 646 764 1000 1400. 1800. 2200. 2600, 3000
Frequency (1H) Fraquency (H)
Linit Margin Read  Ant Cable Preanp Linit Margin Read Ant Cable Preamp APos  TPos
Freq Llevel Line (d8) Level Factor Loss Factor Freq Llevel Line (dB) Level Factor Loss Factor Renark
Wi Bl dfn b Bl B B o de Wzl e B @ B B m deg
1 29681 M40 TA00-18.60 22.23 WM 54T M0 1 280.00 96.60 ---ne --ems 945 3080 5.46 AL 400 166 PEAC
7 681 19.60 400 -39 17.44 WM 54T M1 7 B0.00 TLBL -eeee -eees 69.66 30.80 5.46 M.AL 400 166 AVERAGE
Sporton International Inc.(Kunshan) Page Number : Cl14 of C16
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Pol. Horizontal Vertical
Date: 20250304 Date: 20250304
o Level (dBuVim) 4 Level (dBuVim)
1225 1225
1050 1050
875 875
PEAK_T4 PEAK_74
700 700 !
VG 54 AVG_54
%5 W by Aty i %9 1
Ancttir b Al ot etatbigpeiny ot g W
Peak o el
350 30
Avg 113 115
3000 6000. 1 15000, 18000 3000 6000. 9000. 12000, 15000, 18000
Frequency (WHz) Frequency (1THz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m  dB BV dB/m  dB B deg Mz dBuV/m dBu/m  dB dBwV dB/m B B o deg
1 4960.00 £3.60 74.00 -30.98 62.73 36.64 B.46 64.81 .-~ --- Peak 1 4960.00 43.58 74.00 -30.42 63.29 36.64 B.46 64.B1 .-~ --- Peak
2 4960.00 18.23 54.00 -35.77 37.94 36.64 G6.46 64.81 - --- Average 1 4960.00 18.79 54.00 -35.21 38.50 36.64 8.46 64.81 ---  --- Average
3 7440.00 45,19 74.00 -28.81 63.23 36,76 10.17 64,97 - --- Peak 3 7440.00 4456 74.00 -29.44 62.60 36,76 10.17 6497 - --- Peak
4 7440.00 20.40 54.00 -33.60 38.4 36.76 10.17 64.97 ---  --- Average 4 7440.00 19.77 54.00 -34.23 37.81 36.76 10.17 64.97 - --- Average
Sporton International Inc.(Kunshan) Page Number : C15 of C16

TEL : +86-512-57900158
FCC ID: 2ABZ2-OPD2415
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Pol. Horizontal Vertical
Level (dBuVim) Date: 2025030 Level (tBulim) Date: 20250305
600 600
FCCCLASSB FCCCLASSB]
& = & g
— —
I 3 | 5 wl \6
00 1 S——a 1002 4 . ™
2 R L 1 /f b
200! M MWW sl AU ey \*WWWM
QP/ i s
1'ﬂ 1'ﬂ
Peak
k] 23 18, 12 806, 1000 k] b2 18, 12 806. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B em deg Miz dBuV/m dBuV/m  dB dBY dB/m B B om o deg
1 30.97 24.59 40.00 -15.41 30.87 .72 0.4 N4 - --- Peak 1 30.97 29.84 40.00 -10.16 36.12 4.72 .54 .54 - - Peik
2 18349 B.59 43.50 -19.91 36.59 17.38 1.3 361 - --- Peak 2 53.08 27.60 40.00 -12.40 45.39 13.18 @.73 .70 - --- Peak
3 277.35 35.36 46.00 -10.64 46.34 18.84 1.73 3155 ---  --- Peak 3 158.04 24.16 43.50 -19.34 37.84 16.62 1.28 31.58 ---  --- Peak
4 555.74 26.67 46.00 -19.33 28.57 26.91 2.47 LB -  --- Peak 4 286.08 27.95 46.00 -18.05 38.69 19.07 1.76 3157 ---  --- Pesk
5 751.68 29.58 46.00 -16.42 28.93 28.80 2.85 31.00 ---  --- Peak 5 573.20 26.81 46.00 -19.19 29.20 26.31 2,51 3.2 ---  --- Peak
6 979.63 32.88 54.00 -21.12 29.10 31.26 3.28 30.76  ---  --- Peak 6 967.99 33.28 54.00 -20.72 29.12 31.70 3.26 30.80 ---  --- Pesk
Sporton International Inc.(Kunshan) Page Number : C16 of C16
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Appendix D. Duty Cycle Plots
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sc STATUE () Align Naw Al required

DH5 on time (Count Pulses) Plot on Channel 39
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Note:
1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. DHS5 has the highest duty cycle worst case and is reported.
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Ant 1
DH5 on time (One Pulse) Plot on Channel 39

[ Keysight Spectrum Anslyzer - PART 15.407 (D) ANT3117_0057 HORZONTAL 3m
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Trace 1 Pass
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Res BW 1.0 MHz #VBW 1.0 MHz Sweep 10.00 ms (1001 pts)
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DH5 on time (Count Pulses) Plot on Channel 39
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‘Center 2.441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 100.0 ms (1001 pts);
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Note:
1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. DHS5 has the highest duty cycle worst case and is reported.
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